
STATE OF MAINE 

DEPARTMENT OF ENVIRONMENTAL PROTECTION <:;.\\\l.~1H~l'/t...." - ' ......'-, 

f~~ 
'¢"'-- ' 	 . I: 

·~*fl.~~... · 

AVERTYT.DAY 

ACTING CO~iMISSIONER 

PAUL R LEPAGE 	

GOVERNOR 	

October 16, 2015 

Mr. Timothy Cobb 

Director of Administrative Services 

State of Maine, Department of Corrections 

Downeast Correctional Facility 

64Base Road 

Machiasport, ME. 04655 


RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0090000 

Maine Waste Discharge License (WDL) Application #W003242-5D-E-R 

Final Permit 

Dear Mr. Cobb: 

Enclosed, please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read the permit/license and its 
[...]
commonly referred to as the Resource Conservation and Recovery Act (RCRA), and 
including State regulations contained in any State sludge management plan prepared pursuant 
to subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control Act, and the 
Marine Protection, Research and Sanctuaries Act. 

Maximum daily discharge limitation means the highest allowable daily discharge. 

New source means any building, structure, facility, or installation from which there is or may be a 
discharge of pollutants, the construction of which commenced: 

(a) After promulgation of standards of performance under section 306 of CWA which are 
applicable to such source, or 
(b) After proposal of standards of performance in accordance with section 306 of CW A 
which are applicable to such source, but only if the standards are promulgated in accordance 
with section 306 within 120 days of their proposal. 

Pass through means a discharge which exits the POTW into waters of the State in quantities or 
concentrations which, alone or in conjunction with a discharge or discharges from other sources, is a 
cause of a violation of any requirement of the POTW's NPDES permit (including an increase in the 
magnitude or duration of a violation). 

Permit means an authorization, license, or equivalent control document issued by EPA or an approved 
State to implement the requirements of 40 CFR parts 122, 123 and 124. Permit includes an NPDES 
general permit (Chapter 529). Permit does not include any permit which has not yet been the subject of 
final agency action, such as a draft pe1mit or a proposed permit. 

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency, 
federal agency or other legal entity. 

Revised July 1, 2002 	 Page 11 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 


STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 


Point source means any discernible, confined and discrete conveyance, including, but not limited to, any 
pipe, ditch, chmmel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal 
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged. 

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage, 
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or 
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic, 
commercial or agricultural wastes of any kind. 

Process wastewater means any water which, during manufacturing or processing, comes into direct 
contact with or results from the production or use ofany raw material, intermediate product, finished 
product, byproduct, or waste product. 

Publicly owned treatment works ("POTW") means any facility for the treatment of pollutants owned 
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or 
other public entity. 

Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material 
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which 
chemicals have been added. Septage does not include wastes from a holding tank. · 

Time weighted composite means a composite sample consisting ofa mixture ofequal volume aliquots 
collected over a constant time interval. 

Toxic pollutant includes any pollutant listed as toxic under section 307(a)(l) or, in the case of sludge use 
or disposal practices, any pollutant identified in regulations implementing section 405( d) of the CW A. 
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to suppott, and that under normal circumstances do support, a prevalence ofvegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 

Whole effluent toxicity means the aggregate toxic effect ofan effluent measured directly by a toxicity 
test. 

Revised July 1, 2002 Page 12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 


WASTE DISCHARGE LICENSE 


FACT SHEET 


Date: October 16, 2015 


MEPDES PERMIT: 	 ME0090000 
WASTE DISCHARGE LICENSE: W003242-5D-E-R 

NAME AND ADDRESS OF APPLICANT: 

STATE OF MAINE 

DEPARTMENT OF CORRECTIONS 


64BASEROAD 

MACHIASPORT, ME 04655 


COUNTY: 	 WASHINGTON 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

DOWNEAST CORRECTIONAL FACILITY 

64BASEROAD 


MACHIASPORT, ME 04655 


RECEIVING WATER/ CLASSIFICATION: ATLANTIC OCEAN AT HOWARD COVE/ CLASS SB 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: 	 MR. TIMOTHY COBB 
DIR. ADMIN. SERVICES 
(207) 255-1121 
e-mail: timothy.cobb@maine.gov 

1. 	 APPLICATION SUMMARY 

a. 	 Application: The Maine Department of Corrections (DOC)has applied to the Department for 
renewal of combination Maine Pollutant Discharge Elimination System (MEPDES) permit 
#ME009000/MaineWaste Discharge License (WDL) W003242-5D-B-R, (permit hereinafter) 
which was issued by the Department on October 4, 2010 and is due to expire on October 4, 2015. 
The permit authorized the daily maximum, year-round discharge of up to 40,000 gallons per day 
(GPO) of secondary treated sanitary wastewater from the Downeast Correctional Facility 
(DECF) to the Atlantic Ocean at Howard Cove in Machias Bay, Class SB, in Machiasport, 
Maine. See Attachment A of this Fact Sheet for a location map. 

mailto:timothy.cobb@maine.gov


! 
r 

ME0090000 FACT SHEET Page 2of12 
W003242-5D-D-R 

1. 	 APPLICATION SUMMARY (cont'd) 

b. 	 Source Description: The State of Maine Department of Corrections owns and operates the 
Downeast Correctional Facility (DECF) and it's associated overboard discharge (OBD) 
wastewater treatment system. The correctional facility is located on State Route 92 (Machias 
Road) in Machiaspo1i. DECF's treatment system receives sanitary waste water generated by 
approximately 150 inmates and 70 employees of the correctional facility and one (1) employee 
of a Federal Aviation Administration radar facility. There are no combined sewer overflow 
(CSO) points and no industrial users associated with the collection system, and the facility is not 
required to implement a formal pretreatment program or authorized to receive septage wastes. 
The DECF's sewer collection system consists of gravity sewer lines. 

c. 	 Wastewater Treatment: The DECF provides a secondary level ofwastewater treatment via a 
package-type activated sludge treatment system. The wastewater treatment system was installed 
in 1959 and has received several upgrades since that time. 

Raw wastewater is conveyed by gravity to an influent structure containing an influent grinder. 	
Return activated sludge is introduced at the effluent end of the influent grinder. The mixed 
liquor enters a 42,000-gallon capacity (approximately 19 feet wide by 27 feet long by 12 feet 
deep) reinforced concrete aeration tank fitted with coarse bubble diffusers. Decant from the 
sludge storage tank is periodically drained to the aeration tank for additional treatment. From the 
aeration tank, waste water is conveyed to a 6,729-gallon capacity (approximately 16 feet long by 
6 feet wide by 11 feet deep) reinforced concrete secondary clarifier. Settled sludge is 
mechanically raked into an approximately 463-gallon sludge hopper at one end of the clarifier 
and pumped to an aerated sludge holding tank for additional settling and decant of supernatant. 
Clarifier supernatant is conveyed to a chlorine contact chamber for disinfection using aqueous 
sodium hypochlorite and subsequent de-chlorination using aqueous sodium bisulfite. The 
chemical dosing system is regulated using ultrasonic flow meters installed at the head end 
(chlorine injection point) and tail end (bisulfite injection point) of the contact chamber. 

Final effluent is conveyed for discharge to the Atlantic Ocean at Machiasport (Howard Cove in 
Machias Bay) via a I 0-inch diameter high density polyethylene (HOPE) outfall pipe that extends 
out into the receiving water approximately 400 feet from shore. The end of the outfall pipe has 
approximately 10 feet ofwater over the crown of the pipe at mean low water. 

See Attachment B of this Fact Sheet for a schematic of the wastewater treatment process. 

2. 	 PERMIT SUMMARY 

a. 	 Terms and Conditions: This permitting action is carrying forward all the terms and conditions of 
the 10/04/10 except; this permit changes the Sample Type for BOD & TSS from 8 hr composite 
to 24 hr composite as requested by the applicant and this permitting action reduces the 

monitoring frequency for settleable solids from 5/W eek to 3/W eek. 


b. 	 Facilitv History: This section provides a summary of significant licensing/permitting actions, as 
well as other significant milestones that have been completed for the DECF. 



ME0090000 FACT SHEET Page 3of12 
W003242-5D-D-R 

2. PERMIT SUMMARY (cont'd) 

Afay 14, 1975 -The USEPA issued NPDES permit #ME0090000 to the United States Air Force 
9071

h Radar Squadron (now DECF) for the monthly average discharge of up to 40,000 GPD of 
secondaty treated sanitary wastewater to the tidewaters of Machiasport in Machiasport, Maine. 

May 30, 1985 - The Department issued WDL #W003242-45-A-R to the DECF for the daily 
maximum discharge of up to 40,000 GPD of secondary treated sanitaty wastewater to the 
tidewaters of Machiasport in Machiasport, Maine. The 5/30/85 WDL superseded WDL #3242 
issued to the U.S. Air Force on August 14, 1980. 

August 8, 1990- The Board ofEnvironmental Protection ratified an Administrative Consent 
Agreement and Enforcement Order for the DECF. The Consent Agreement and Enforcement 
Order resolved violations of effluent limitations established for TRC, fecal coliform bacteria, 
BOD, TSS, and settleable solids. The Enforcement Order required several corrective actions to 
be completed to ensure future compliance. 

1995-The DEFC completed several upgrades of the existing wastewater treatment facility, 
including, but not limited to, the construction of a new chlorine contact chamber and installation 
of a new influent grinder. 

March 30, 1998- The DECF submitted a General Application to the Department for renewal of 
WDL #W003242-45-A-R. The application was accepted for processing on May 12, 1998, and 
assigned WDL #W003242-5D-B-R/MEPDES permit #ME0090000. 

Afay 2, 2000- Consulting engineer firm, Olver Associates, Inc., provided the DEFC with a 
repo1i summarizing an evaluation of the DECF's wastewater collection system and treatment 
infrastructure. Problems ofparticular interest that were identified in the report include hydraulic 
overloading due to excessive inflow and infiltration (I/I), sludge wasting practices were arbitrary 
and fundamentally flawed, size of the secondary clarifier was inadequate for the volume of 
wastewater received, the sludge return recycle rate was too high, outdated and inefficient 
equipment/practices (aeration basin, coarse bubble diffuser, chemical dosing system, and 
operation and maintenance of the sludge storage tank). 

November 7, 2001 - The Department provided written authorization to the DEFC to shut down 
and redirect flows originating from the housing complex collection system. Wastewater flows 
from the housing complex collection system have since been eliminated in an effort to reduce III 
to the treatment facility. 

March 18, 2002 - The Department issued a letter to the DEFC advising that their request to 
revise year-round disinfection to seasonal (May 15 - September 30 of each year) disinfection had 
been granted. It is noted that this authorization effectively changed applicable bacteria limits to 
seasonal limits rather than year-round TRC limits to seasonal limits. TRC monitoring is required 
any time the facility utilized chlorine-based compounds for effluent disinfection. 

November 30, 2005 - The Department issued combination MEPDES permit #ME009000/WDL 
#W003242-5C-B-R for a five-year term. 



ME0090000 FACT SHEET Page 4of12 

\V003242-5D-D-R 


2. PERMIT SUMMARY (cont'd) 

June 2, 2008- The Department issued a modification (ME0090000/\V003242-5C-C-M) of the 
11130110 permit by modifying the dilution factors and associated water quality based limits for 
total residual chlorine. 

lvfay 26, 2010- The permittee submitted a timely and complete application to the Department to 
renew the 11/30/05 permit and 6/2/08 modification. 

October 4, 2010- The Department issued combination MEPDES permit #ME0090000/\VDL 
#\V003242-5D-D-R for a five year term. 

July 29, 2015 - The permittee submitted a timely and complete application to the Department to 
renew the 10/04/10 permit. 

3. CONDITIONS OF PERMIT 

Maine law, 38 M.R.S.A. §414-A, requires that the effluent limitations prescribed for discharges, 
including, but not limited to, effluent toxicity, require application of best practicable treatment 
(BPT), be consistent with the U.S. Clean \Vater Act, and ensure that the receiving waters attain the 
State water quality standards as described in Maine's Surface \\Tater Classification System. In 
addition, 38 M.R.S.A. §420 and Department rule 06-096 CMR Chapter 530, Swjace Water Toxics 
Control Program, require the regulation of toxic substances not to exceed levels set forth in 
Depatiment rule 06-096 CMR Chapter 584, Surface Water Quality Criteria for Toxic Pollutants, and 
that ensure safe levels for the discharge of toxic pollutants such that existing and designated uses of 
surface waters are maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Maine law, 38 M.R.S.A. §469 classifies all estuarine and marine waters lying within the boundaries 
of the State and which are not otherwise classified, which includes the tidewaters ofMachiaspmi and 
Howard Cove in Machias Bay at the point of discharge, as Class SB waters. Maine law, 38 
M.R.S.A. §465-B(2) describes the standards for Class SB waters. The standards for Class SB waters 
are as follows; 

Class SB waters must be ofsuch quality that they are suitable for the designated uses ofrecreation 
in and on the water, fishing, aquaculture, propagation and harvesting ofshellfish, industrial process 
and cooling water supply, hydroelectric power generation, navigation and as habitat for fish and 
other estuarine and marine life. The habitat must be characterized as unimpaired. 

The dissolved oxygen content ofClass SB waters must be not less than 85% ofsaturation. Between 
lvfay 15th and September 30th, the numbers ofenterococcus bacteria ofhuman and domestic animal 
origin in these waters may not exceed a geometric mean of8 per 100 milliliters or an instantaneous 
level of54per 100 milliliters. In determining human and domestic animal origin, the department 
shall assess licensed and unlicensed sources using available diagnostic procedures. The numbers of 
total coliform bacteria or other specified indicator organisms in samples representative ofthe 
waters in shellfish harvesting areas may not exceed the criteria recommended under the National 
Shellfish Sanitation Program, United States Food and Drug Administration. 



ME0090000 FACT SHEET Page 5of12 